3L

Report No.: BTL-FCCP-2-2404G004

Test Mode

[TX B Mode

Channel

Frequency
(MHz)

Power Spectral Density

(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-2.14

8.00

Complies

06

2437

-2.13

8.00

Complies

1

2462

-3.50

8.00

Complies

CHO06

CH11

RefOffeat 115 4B
Ref 20.00 dBm

Center 241200 GHz

#Res BW 3.0 kHz #VBW 10 kHZ

156 1_Data outof ange:The value 0 was ciipped to he minimum value of

CenterFreq
2412000000 GHz|

StartFreq|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

RefOffeat 115 4B
Ref 20.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz

156 1_ata outof range:The vaiue 0 was clipped to the minimum vaivo of 1

#VBW 10 kHZ

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

RefOffeat 115 4B
Ref 20.00 dBm

#VBW 10 kHZ

56 1 Data outof range:The vaiue 0 was clipped to the min

imum valus of 1.

CenterFreq
2462000000 GHz|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

Test Mode

[TX G Mode

Channel

Frequency
(MHz)

Power Spectral Density

(dBm/3kHz)

Max. Limit
(dBm/3kHz)

Result

01

2412

-6.25

8.00

Complies

06

2437

-5.29

8.00

Complies

1

2462

-7.80

8.00

Complies

CHO6

CH11

RefOffeat 115 4B
Ref 20.00 dBm

Center 241200 GHz

#Res BW 3.0 kHz #VBW 10 kHZ

156 1_Data outof ange:The value 0 was ciipped to he minimum value of

Auto Tune|

CenterFreq
2412000000 GHz|

StartFreq|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

RefOffeat 115 4B
Ref 20.00 dBm

Center 243700 GHz
#Res BW 3.0 kHz

156 1_ata out ot range:The vaiue 0 was clipped to the minimurm vaiv of 1

#VBW 10 kHZ

Auto Tune|

CenterFreq
2437000000 GHz|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

RefOffeat 115 4B
Ref 20.00 dBm

#VBW 10 kHZ

56 1 Data outof range:The vaiue 0 was clipped to the min

imum valus of 1.

CenterFreq
2462000000 GHz|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|
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Report No.: BTL-FCCP-2-2404G004

RefOffeat 115 4B
Ref 20.00 dBm

#VBW 10 kHZ

Auto Tune|

CenterFreq
2412000000 GHz|

StartFreq|
2399500000 GHz)

RefOffeat 115 4B
Ref 20.00 dBm

CenterFreq
2437000000 GHz|

Span 25.00 MHz|
Sweep 2.636 s (1001 pts)|

Auto Tune|

[ Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -5.82 8.00 Complies
06 2437 -5.19 8.00 Complies
11 2462 -7.74 8.00 Complies
CHO6 CH11

RefOffeat 115 4B
Ref 20.00 dBm

Auto Tune|

CenterFreq
2462000000 GHz|

Span 25.00 MHz|

Sweep 2.636 s (1001 pts)|

End of Test Report
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